
 

1 

RESOLUTION NO. 2025-01 
 
 

CITY OF POMPANO BEACH 
Broward County, Florida 

 
A RESOLUTION OF THE CITY COMMISSION OF THE CITY 
OF POMPANO BEACH, FLORIDA, APPROVING FORMS OF A 
CONSULTING ENGINEER’S REPORT AND A FINANCIAL 
FEASIBILITY REPORT RELATING TO THE CITY’S 
PROPOSED WATER AND WASTEWATER REVENUE BONDS, 
SERIES 2024 AND AUTHORIZING MODIFICATIONS 
THERETO, AS MORE FULLY DESCRIBED HEREIN; 
PROVIDING AN EFFECTIVE DATE. 

 

BE IT RESOLVED BY THE CITY COMMISSION OF THE CITY OF POMPANO 

BEACH, FLORIDA: 

SECTION 1.  FINDINGS. 

A. In contemplation of the issuance of the proposed Water and Wastewater Bonds, Series 

2024 (the “Series 2024 Bonds”) by the City of Pompano Beach, Florida (the “City”) pursuant to 
[...]
December 8, 2020. This permit will expire on December 27, 2065. The City is required to submit routine 
data to the SFWMD throughout the lifetime of the permit, including items such as pumping and 
withdrawal quantities, apply for permits prior to construction, repair or abandonment of wells, providing 
calibration and re-calibration data, etc. The City is also required to submit a compliance report for review 
and approval by the SFWMD every 10 years.  



SEPTEMBER 2024 / FINAL / CAROLLO 

CITY OF POMPANO BEACH 
CONSULTING ENGINEER’S REPORT FOR WATER AND WASTEWATER REVENUE BONDS, SERIES 2024 2-4 

The WUP allows a total annual allocation of 7,200 million gallons (MG) of groundwater from the Biscayne 
Aquifer to supply raw water for public water supply. This corresponds to a daily average of approximately 
19.7 mgd. The permit has a total maximum monthly allocation of 690 MG.  

A permit condition in the WUP limits the City’s annual allocation from the Biscayne Aquifer to an annual 
base condition allocation of 6,711.90 MG (659.69 MG maximum month), which expires on December 8, 
2040. Withdrawals from the Biscayne Aquifer are limited to the base condition allocation until the City 
receives offset water to prevent a net increase in volume or cause a change in timing on a monthly basis 
of surface and groundwater withdrawn from the Lower East Coast Everglades Waterbodies. The base 
condition allocation permit requirement has been met through the City’s participation in the C-51 
Reservoir Project and the City may utilize its total annual allocation of 7,200 MG of groundwater from the 
Biscayne Aquifer as of December 2023. See 2.3.2.1 below for a discussion on the City’s participation in the 
C-51 Reservoir Project.  

Throughout this section, as appropriate, a conversion from the annual allocation in million gallons to a 
daily average in million gallons per day will be provided in parenthesis as context for the reader; however, 
the City’s water use can fluctuate on a daily basis as long as it stays within the WUP permit requirements, 
which are generally stated as an annual or monthly maximum volume allocation. 

The WUP further restricts withdrawals from the Biscayne Aquifer by wellfield as follows: 

 The Eastern Wellfield has a permitted annual allocation of 2,697 MG (approximately 7.4 mgd). 
Monthly withdrawals are limited to 186 MG during the dry season (November 1 to May 31). From 
June 1 through October 31 of each year, monthly withdrawals from the Eastern Wellfield cannot 
exceed 279 MG. 

 The Western Wellfield has a permitted annual allocation of 4,015 MG (approximately 11 mgd) and a 
maximum month allocation of 394.8 MG. The Western Wellfield does not have seasonal withdrawal 
limitations like the Eastern Wellfield. However, the C-51 Project, discussed in detail below, only applies 
to withdrawals from the Western Wellfield. Permit conditions have now been met that allow the 
annual allocation for the Western Wellfield to be increased to 4,503.0 MG annually (approximately 
12.34 mgd) and with a maximum monthly allocation of 495.3 MG. 

2.3.2.1 C-51 Reservoir Project 

In 2007, the SFWMD adopted the Regional Water Availability Rule (RWA Rule) which limits Lower East 
Coast public supply utilities’ (LEC Utilities) withdrawals from the Lower East Coast Regional Water Supply 
System to 2006 levels to protect the Everglades and other environmentally sensitive water bodies. The 
RWA Rule required LEC Utilities (of which the System is one) to implement alternative water supply (AWS) 
sources to meet post 2006 water supply demands. 

The C-51 Reservoir Alternative Water Supply Project (C-51 Project) is a public-private partnership (P3) 
developed by Palm Beach Aggregates, LLC (PBA), public utilities, and water supply authorities. The C-51 
Project harvests stormwater that is currently lost to tide from the C-51 drainage canal. The C-51 Reservoir 
was constructed on PBA property and allows long-term surface water storage to be used to recharge the 
groundwater system. It is estimated that the C-51 Reservoir could meet future raw water demands for 
portions of both Palm Beach and Broward Counties for the next 50 years. 



SEPTEMBER 2024 / FINAL / CAROLLO 

CITY OF POMPANO BEACH 
CONSULTING ENGINEER’S REPORT FOR WATER AND WASTEWATER REVENUE BONDS, SERIES 2024 2-5 

When fully implemented, the C-51 Reservoir could store up to 61,000 acre-feet (af) of raw water. The C-51 
Project has two phases: Phase 1, the initial phase which is now complete, will hold approximately 16,000 af 
and supply 35 mgd of raw water to participating utilities. Phase 2 will add an additional 45,000 af of 
storage and is currently in design. 

The C-51 Project is intended for use by participating utilities as an AWS source by offsetting increased 
wellfield withdrawals. The term “offset” is defined by the SFWMD in the Applicants Handbook for Water 
Use Permit Applications (AH), June 2022, (Section 3.2.1 E) as water that, “eliminates the projected increase 
in volume or change in timing of withdrawals from the Waterbodies over the base condition use.” 
Evaluation of the “base condition water use” is provided in the AH and generally includes the maximum 
quantity of water withdrawn from permitted sources over any consecutive 12-month period during the 
5 years preceding April 1, 2006, but “in no case shall exceed the withdrawal permitted to the applicant as 
of April 1, 2006...” 

The first phase of the C-51 Project was completed in December 2023, and the City was one of eight 
participating utilities. The City’s WUP was modified to reflect this AWS source as a means for meeting 
future demands. The City’s base condition water use, per their WUP, was established at approximately 
659.7 MG per maximum month and 6,711.9 MG annually (18.4 mgd). The base condition allocation is in 
effect until the City receives offset water from the C-51 Project.  

For the C-51 Project, the City has a capacity allocation of 2 mgd, which is its maximum offset available on 
an annual basis. The City may withdraw water above its established base condition water use up to the 
maximum offset from locally available water and from water stored in the C-51 Reservoir until it is fully 
depleted. On March 20, 2024, the City received notice from the SFWMD that WUP permit conditions have 
been met for the C-51 Project and it may now start withdrawals from the Western Wellfield above the 
established base condition water use. 

The City’s base condition water use allocation will expire on December 8, 2040, unless it is renewed. 
Between December 8, 2040, and December 27, 2065, without renewal of the base condition water use 
allocation, withdrawals from the Biscayne Aquifer that are offset from the C-51 Project are limited to an 
annual allocation of 730 MG (2 mgd) and a maximum monthly allocation of approximately 71.7 MG. 

2.3.2.2 WUP Renewal and New Water Demands 

The City’s base condition water use allocation expires in 2040 and the WUP expires in 2065. At this time, it 
is expected that the City will seek to retain existing groundwater allocations, and additional allocations to 
meet future demand will be provided through alternative water supplies (AWS), such as reuse water and 
potentially using water from the Floridian Aquifer and adding reverse osmosis (RO) treatment as follows:  

 The City’s five-year CIP, presented in Chapter 4, identifies reuse projects totaling nearly $20 million, 
including reuse distribution system expansion and ground storage to expand its use of reuse water, 
thereby reducing potable water use for irrigation. 

 The City intends to construct a new NF membrane treatment plant to meet future demand and 
address emerging contaminants. If other measures such as conservation, offsets such as the C-51 
Project, and expanded reuse are not sufficient and additional raw water allocations are needed to 
meet future demand, the City may need to utilize additional raw water supply from the Floridan 
Aquifer and pursue RO treatment as part of the emerging contaminants project. See Section 2.6.2 for 
additional information. 



SEPTEMBER 2024 / FINAL / CAROLLO 

CITY OF POMPANO BEACH 
CONSULTING ENGINEER’S REPORT FOR WATER AND WASTEWATER REVENUE BONDS, SERIES 2024 2-6 

2.3.3 City Water Treatment Facility 
The City's WTF is located north of NE 10th Street between NE 3rd Avenue and NE 5th Avenue in Pompano 
Beach. It features two parallel treatment processes: conventional lime softening and nanofiltration 
membrane softening. Although the City’s WTF has a combined design capacity of 50 mgd, the FDEP 
permit capacity for the WTF is 30 mgd. 

2.3.3.1 Lime Softening Water Treatment Plant 

The lime softening WTP receives raw water from both the Eastern and Western Wellfields. A majority of 
the lime softening treatment basins and piping were constructed in the 1970s or 1980s. Over the years, 
upgrades to critical systems were constructed to extend the life of the treatment components. With a 
rated design capacity of 40 mgd, it includes a single sludge thickener basin and vacuum filters for lime 
sludge thickening. 

Raw water enters one of two solids contact softening clarifiers, then moves to multimedia gravity filters. 
Carbon dioxide is used to lower the pH following softening. The filtered water flows to a blending 
clearwell for 4-log disinfection with chlorine and ammonia. Depending on demand, the finished water is 
sent to the distribution system or on-site storage tanks. Sludge produced during the process is hauled 
offsite for reuse by the golf course. The conventional lime softening method used achieves approximately 
97 percent production efficiency. 

2.3.3.2 Nanofiltration Membrane Process 

The nanofiltration (NF) membrane WTP receives raw water from the Western Wellfield. It has been 
operational since October 2002, and has a rated design capacity of 10 mgd. It consists of prefilters, 
membrane units, and degasifier units, with an approximate 80 percent production efficiency. A production 
yield is the portion of the total raw water supply entering the process that becomes available as finished 
potable water for consumption. Membrane processes typically have a lower yield than conventional lime 
softening treatment. 

This facility uses a semipermeable barrier to separate high-quality water (permeate) from dissolved and 
suspended solids (concentrate). The process includes cartridge filtration, nanofiltration, and degasification. 
The degasified permeate is post-treated with fluoride, chlorine, and ammonia. Caustic is occasionally 
added if pH levels drop or if the lime plant is offline. 

Permeate from the membrane process is discharged to the clearwell and blended with effluent from the 
lime softening process to produce potable water. The non-hazardous concentrate byproduct is disposed 
of via a deep injection well at the WTP. Backup disposal is permitted to Broward County (BC) NRWWTP; 
however, it is limited to two membrane units, or trains, due to pipe size, which would temporarily reduce 
production to approximately 4 mgd when the backup disposal is used. 

2.3.3.3 Treatment Common to Lime and Membrane Softening Processes 

All disinfection occurs in a single blending clearwell/contact chamber, which provides 4-log contact time 
for both treatment plants. The facilities include one transfer clearwell and high service pump clearwell, as 
well as two 5.0 MG prestressed concrete ground storage tanks. In addition, a corrosion inhibitor is injected 
into each water stream prior to the clearwell. 



SEPTEMBER 2024 / FINAL / CAROLLO 

CITY OF POMPANO BEACH 
CONSULTING ENGINEER’S REPORT FOR WATER AND WASTEWATER REVENUE BONDS, SERIES 2024 2-7 

2.3.3.4 PFAS 

Per- and polyfluoroalkyl substances (PFAS) are a large group of synthetic fluorinated organic chemicals 
that include perfluorooctanoic acid (PFOA) and perfluorooctane sulfonate (PFOS). The unique 
characteristics of PFAS make them exceptional for consumer and industrial products, with thousands of 
these chemicals registered globally. However, these properties also make them highly soluble, mobile, 
and recalcitrant to chemical and biological treatment processes employed in drinking water, wastewater, 
and potable reuse. Accordingly, PFAS have been detected widely in drinking water and the environment. 

In April 2024, the USEPA announced a final National Primary Drinking Water Regulation for six PFAS 
substances with compliance required five years after the rule appears in the Code of the Federal Register. 
The legally enforceable maximum contaminant levels (MCLs) for six PFAS in drinking water are: 

 PFOA and PFOS as individual contaminants at 4 ng/L each. 

 PFHxS, PFNA, and HFPO-DA (GenX) as individual contaminants at 10 ng/L. 

 PFBS, PFHxS, PFNA, and HFPO-DA (GenX) as a PFAS mixture at a hazard index (HI) limit of 1.0. 

The USEPA is also publishing health-based, non-enforceable Maximum Contaminant Level Goals (MCLGs) 
for these six PFAS. The final rules requires public water systems to: 

 Monitor for these PFAS by 2027. 

 Notify the public of the levels of these PFAS by 2027. 

 Reduce the levels of these PFAS in drinking water if they exceed the standards by 2029. 

The City is committed to delivering reliable and sustainable water services that meet the needs of its 
customers. The City has been proactive in the steps it has taken to address PFAS in its drinking water, 
including testing System facilities for some of these and other contaminants beyond the required testing 
to understand what steps need to be taken for current and proposed future regulations. 

The City is conducting research to determine the best course of technology for removal of these 
chemicals, and is taking part in a lawsuit against the manufacturers of these chemicals to assist with 
offsetting the cost of new treatment facilities to remove PFAS.  

The City is planning to both expand its existing NF membrane WTP and to construct a new NF membrane 
WTP to replace the existing aged conventional lime softening plant. This is the Emerging Contaminants 
Treatment project listed in the water system five-year CIP (Chapter 4). The City’s CIP currently anticipates 
funding costs of this project as follows: approximately $30 million (to expand the existing NF membrane 
WTP) with funds from the Series 2024 Bonds, $41.5 million from the proposed future water and 
wastewater revenue bonds, and the remaining $1.5 million with revenues from rates and/or reserve funds. 
It shall be noted, however, that SFWMD has recognized but not yet considered in its regional planning 
efforts2 the additional water supply that may be needed in the future by utilities due to the planned 
increase in the use of membrane technologies (due to their lower yield as defined in Section 2.3.3.2) to 
address PFAS in the future. See Section 2.6.2. 

 
2 Lower East Coast Water Supply Plan Stakeholder Meeting No. 3, July 12, 2024, South Florida Water 
Management District. Recording available third week of July from website: Lower East Coast Water Supply 
Plan | South Florida Water Management District (sfwmd.gov).  



SEPTEMBER 2024 / FINAL / CAROLLO 

CITY OF POMPANO BEACH 
CONSULTING ENGINEER’S REPORT FOR WATER AND WASTEWATER REVENUE BONDS, SERIES 2024 2-8 

2.3.4 Injection Well System 
The City utilizes a Class I Injection Well System (IWS) for disposal of brine waste for the nanofiltration 
process. The IWS at the WTP is permitted for 6.9 mgd (Permit No. 0167214-009-UO/1X). The permit was 
issued on October 25, 2022, and expires on October 25, 2027. The permit requires the City to demonstrate 
mechanical integrity of the IWS at least once every five years. The next mechanical integrity test must be 
completed by February 18, 2025. Alternative (backup) disposal is via the sanitary sewer to the NRWWTP. 

It is anticipated that the permit will be reissued through the ordinary permitting process. The City will be 
required to complete a renewal application identifying historic and projected volume for the next 10-year 